PARTS NO, DESCRIPTION Q'TY | PARTS NO. DESCRIPTION aTyYy
1 MAIN FRAME (A) 1 15 PLUG 3
2 MAIN FRAME (B) 1 16 PAPER CUTTING BAR 18" 1
3 MAIN FRAME (C) 1 17 PAPER CUTTING BAR 24" 1
4 L-SHAFER BAR 1 18 PAPER CUTTING BAR 36" 1
5 SCREW 1/4" X 1-1/2" 12 19 BOLT 1
6 NUT 1/4” 15 20 ROLLER, TAPE 1
7 WHEEL 2 21 SHAFT, TAPE ROLL 1
8 WASHER 2 22 SPRING, TENSIONING 1
9 SPLIT PIN -2 23 DOMED CAP NUT t/4 3
10 LEG 1 24 HOLDER, TAPE ROLL 3
11 CAP, LEG 2 25 BUSHING 3
#2 SUPPORT, PAPER ROLL 12" 1 26 WASHER 42
13 SUPPORT, PAPER ROLL 24" 1 27 WING NUT 1/4" 13
14 SUPPORT, PAPER ROLL 36" 1 28 MALIN FRAME (D) 1
29 ~ HANDLE GRIP 1

093

AES-176

—



